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[ . Sample Description # 5 #iid

Product Name

7= i A FR

Li-ion Battery Sl\::)ndrzalr

. . 18650-3S1P
fEEFEID #F‘ﬁ'ﬂﬁ%

Manufacturer

HE R

HAIDI ENERGY TECHNOLOGY CO.,LTD.
REEHEERRER AT

Address
Hoht

NO.6, YONGFU SOUTH ROAD, XUECHENG , ZAOZHUANG, SHANDONG, CHINA
RS REMERX KRR 6 S

Factory
T

HAIDI ENERGY TECHNOLOGY CO.,LTD.
WRBTHTEERRH B IR AT

Address
Hoht

NO.6, YONGFU SOUTH ROAD, XUECHENG , ZAOZHUANG, SHANDONG, CHINA
IREREHERX KRR 6 S

Manufacturer’s
contact
information

HIERBKRER

Phone number Email address Website

AT S

B R AR bk BN

+86-632-4423889 order5@haidienergy.com

Trade Mark
[ELay

Cell Shape
BETER

Cylindrical
[ FE T

Battery Size
Rt R~
(LXWXT)

(66.8X51.3 X
28.5)mm

Nominal
Voltage

PRAR R

Rated
Capacity

BERNE

2500mAnh
27Wh

Limited
Charge
Voltage

7 B PR ] L

Standard
Charge Current

PRUETE FL LR

Maximum
Continuous
Charge
Current
N L St

LI

End Charge
Current

iR AR

Cut-off Voltage
J 2R 2R

Standard
Discharge
Current

PRAETCE FY

20000mA

Maximum
Discharge
Current

BT AR

25000mA

Cells Number

HEROGHE

3PCS

Cell Model
G

HDCNR18650-2500mAh-3.6V

Sample Mass

HmEE

Sample
Physical
description

RS

Purple, Prregular
20, ARNITEAR

Receiving Date

B HH

2023.12.15

Completing
Date

SERH

2023.12. 29
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//'7-7 Lithium Battery UN38.3 Test Report
NRCC
II. Standard #5#E

UNITED NATIONS “Manual of Tests and Criteria” (ST/SG/AC.10/11/Rev.7 and amendment 1 Section
38.3).

BeaE GRIGAFRET I B-HIiTHZIEIE 1 55 38.3 1.
III. Test Item MiRATEH

T.1. X Altitude simulation 7= & # 4Ll T.5. X External short circuit #h%E %
T.2. XThermal test i /% X4 T.6. X Impact f#ifi/ []Crush $f &
T.3. X Vibration #&3) T.7. [1Overcharge it 7t H

T.4. XShock it T.8. [XIForced discharge 3l /i

IV. Test Method and Requirement Ji& 5 iEMER

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells. Test T.7 may be conducted using undamaged batteries
previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

FH A [ £ eSS B R b 4 BRIP4 T R0 T 2 T.5. 50 T.6 2 T.8 A T A RIe M it . ke T7

AU SRR RS T1 2 T5 v A AR i Bt AT, USR58 8 7 H e F 1 R vt

Batteries of B1#~B4# . B9#~B12# are full charged after one cycle;

Batteries of B5#~B8# . B13#~B16# are full charged after twenty-five cycles;

Component cells of C1#~C5# are 50% charged after one cycle;

Component cells of C6#~C10# are 50% charged after twenty-five cycles;

Component cells of C11#~C20# are full discharged after one cycle;

Component cells of C21#~C30# are full discharged after twenty-five cycles;

Test environment condition: ambient temperature: 15-25°C, ambient humidity: 40-70%

L B1#~B4# , BO#~B12#A 1 IRIG IR EUIRAS

Hijth B5#~B8#, B13#~B16#y 25 AG IR HRES

RS C1#~CB#N 1 TR G 50% 78 HURES ;

ZH Fi HLCs CO#~C10# My 25 KT 5 50% 78 HUIRAS 5

YRS C11#~C20# 4 1 IRIEH 58 2 T RS s

H il LGS C21#~C30#H 25 IRIE I 58 2 T HUIR A 5

In order to quantify the mass loss, the following procedure is provided:
Mass loss (%) = (M1-M2)/M1 x 100
EMRNENE, THUTFALIHE:
FiE 2R (%)=(M1-M2)/M1x100
Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table below, it shall be considered as "no mass loss".

A M1 EBERATHIBI R, M2 25 E . WER PR SRAEN TRI IR SR, NN TR =
BR”

Mass M of cell or battery Mass loss limit
P, 208 B L 7 ) ol Jo 5 45 R BR A

Report Number 2 15 % 5:231240090401-13 Page 30f 17 %3 Wit 17 W
Report Authentication Website iz 15 75 1] ¥ 1:: www.nrccsafety.com Tel: 86-755-27322216




N{-7 -~ )c Lithium Battery UN38.3 Test Report

M<1g 0.5%
1gs<M<75¢g 0.2%

M>75g 0.1%

Leakage means the visible escape of electrolyte or other material from a cell or battery or the loss of
material (except battery casing, handling devices or labels) from a cell or battery such that the loss of mass
exceeds the values in Table above.

BIR R8T DL B A HE AR A ) B S B Bt b, BB ) B R O
A se. WosdE . BiRs) , RERFEET ER I EUE .

In test T.1 to T.4, cells and batteries meet this requirement if there is no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after testing is
not less than 90% of its voltage immediately prior to this procedure. The requirement relating to voltage is
not applicable to test cells and batteries at fully discharged states.

FEMAK T 2 T.4 o, HUSAE AU 2 B oM<, MR, Aok K, I B4
AR ML R 19 FF B H P AR/ T L 2E AT — K i HhL I 1) 90% .

T.1. Altitude simulation & & #11)

Test method 3% 5%

Test cells and batteries are stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20£5°C).

TRIE: O RT FLVA CEAE R /1% T UK T 11.6 kPa FIFAEEIR B (2025°C) FAFE D 6 /NS
Requirement E3X

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

HUS AT UG B TR . ot EMRR. JoRRANTEEE K, I HAR R e B i AR 56 (T %
JEANIN T HAEREAT I — 56 A HL ) 90%

T.2. Thermal test 5 R

Test method 3% 5 &

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test temperature equal to -40+2°C. The maximum time interval
between test temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are
complete, after which all test cells and batteries are to be stored for 24 hours at ambient temperature (20t
5°C). For large cells and batteries the duration of exposure to the test temperature extremes should be at
least 12 hours.

TG O A F i B AR IR R P 5 T 7222 C RIS FAEI AR /> 6 /N, 3 A IR IO IR B 56 T--4042°C
PIZRAE NAETZ D 6 /NI o PR AN AR i i B e P 2 [A) ) e RIS (] TR R 30 70 ERR P R AT, L5810
AEIR, 85 P e FE S A H Y AR PR B335 B2 (2045 °C) NAFAL 24 /i o ST R B HE AN Ha g, 57 T ity
PRI R FE (B[R] 22 /0 R 12 /N o
Requirement E3X

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

RS AR . Joill . o, RERAITEHE K, JF HARA el sl s it A2 1K 06 5 T B H
JEANN T HAE AT X — 3050 5 H ) 90%.
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T.3. Vibration #zz)

Test method iK%

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
cells in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform
with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting positions
of the cell. One of the directions of vibration must be perpendicular to the terminal face.

RSB K [ T HR5) & G, EASE R SATE, TR HEn nl SE L FHRS) . IR3) N IESX Y,
SPECARAIARAE 7 Hz #1200 Hz 2 08), FIRI3] 7 Hz, PR 15 0h . X —3RaNIEFEA0 = A BARTE B
OB TR —J7 M E R REAT 12 %, IR 3 /N o Hed — ARSI ) 20 i T EE L

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large batteries).

PEX B A, SRS HE R EART 12 Twpg il CRESHVNY B, F i & 12 T
I ORI A AN E .

For cells and small batteries : from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then
maintained until the frequency is increased to 200 Hz.

S HLASFUNE . M7 Hz TG, (55 1 gn MOBCRIERE, BFIHURIAT] 18 Hz. RIS RIB LA
0.8mm GRS 1.6mm) . i IER i S I kS 8 gn UL 50 Hz) . K s i (R
8 gn H EIS=I in$] 200 Hz.

For large batteries : from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak
acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained until the
frequency is increased to 200 Hz.

YR AN 7 Hz JF46, OREF 1 gn BRI, BHRURIAE] 18 Hz. 25 BRI R FE7E 0.8mm
(AR 1.6mm) , FEEE AR B 23S N A 2] 2 gn (R Z108 25Hz) o U EINE E R 2gn B
ARG N %] 200 Hz.
Requirement E3R

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

RS IR AT S e . ol <. oA ORERATCAE K, I HARAS 100 F s A b AE 0 5 T %
JEASINT HAE AT IR — I8 AT HLR ) 90% .

T.4. Shock 7

Test method JiA 5
Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

I FEO AT I FH W S A R A R 2 L b, SRS A IR HE Y i 22 ke T

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be subjects to a half-sine shock of peak acceleration of 50 gn
and pulse duration of 11 milliseconds.

SEA LS B S 0 (I JEE 150 gn A0 1] 6 ms B E 3% AN, K Lt 414 52 I 1
I JE 50 gn Ak b RFSET (] 11 ms B2 IE5Z b

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the

battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries.
The formulas below are provided to calculate the appropriate minimum peak accelerations.

AT 52 2 ISR el W I P 5 ARG FE b ) BB OR PR o /NI FL L P ik b R 2 8] 6
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ms, KRR A KR RREE TR 11ms. T T 0 2 0% AR TS 1 doe /NI (BN L

Battery Minimum peak acceleration Pulse duration

150 g, or result of formula

‘ 100850
\‘\ mass * )

Acceleration(g,) =
6 ms

Small batteries

whichever is smaller

50 g, or result of formula

(30000

[
Il
Acceleration(g,) = J‘ =
7 \\mass* ) 11 ms

Large batteries

whichever is smaller

* Mass is expressed in kilograms
eIt Hg /N U T3k B2 ik e 455 S ]
NS HL 150 gn =it 5485 R b R /NI E éms
100850,
mass
KA 50 gn =i 545 R BUR /N A

30000)
mass

g (gn) =, [(

g (gn) =, [(

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three mutually perpendicular mounting positions of the cell or battery for a
total of 18 shocks.

B HLUS B R AT = A ELAH T B A RGOS B R i 22 2R R B T [ 2 32 = kbl $EARAE R OT M43 =
Wiy, BILAZ 18 kil
Requirement E3X

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

HUG AT AE B e ot < EMRR. JoRERANTEEE K, I HAR R e s i AR 36 (0 T i
JEANIN T HAEREAT IX — 56 A HL ) 90%

T.5. External short circuit #5455

Test method #lli& 5 &

The cell or battery to be tested shall be heated for a period of time necessary to reach a homogeneous
stabilized temperature of 57+4°C, measured on the external case. This period of time depends on the size
and design of the cell or battery and should be assessed and documented. If this assessment is not feasible,
the exposure time shall be at least 6 hours for small cells and small batteries, and 12 hours for large cells
and large batteries. Then the cell or battery at 57+ 4°C shall be subjected to one short circuit condition with
a total external resistance of less than 0.1 ohm.

TS RO B FV R SR — BT A], DA LA IR FE 2 SRR E A B 57+4°C o AR [R] Y AT Y HLES
EHLTB B RS AT T SRE I, XA A 8] 75 EEF A R o i R NI A [ ANGF A 1%, T/l
AN R 75 AR BL IR P T CE 220 6 AN/, X TR RS AR B 2D TEOE 12 SN o SR 5 A S Bl i
T8 57+4°C N4 AN BRI T 0.1QI AT % 5511

This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57+4°C, or in the case of the large batteries, has decreased by half of the
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maximum temperature increase observed during the test and remains below that value.

JoL B AR 2 ) U B AP 52 IR 2 (B 3 5744 °C J5 /D FFEE 1 /NI, EERERHI, A 5Tl B N R
I A M A B A B KR —2E AR

The short circuit and cooling down phases shall be conducted at least at ambient temperature.

FELIE MR v ZN B B 28/ REAZAE PR B R AT
Requirement E3R

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly, no rupture and no fire during the test and within six hours after test.

RO AT Ah Tl AN 170°C, JF HAE R R b Sosle ) 6 /N NG R . TomiR, ot K.

T.6. Impact / Crush &/ E

Test procedure — Impact (applicable to cylindrical cells not less than 18.0 mm in diameter)
WEPER - #E CEHTHEHAEKRTET 18.0 Z XK EREIE )

The test sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm = 0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless
steel bar is to be placed across the centre of the sample. A 9.1 kg £ 0.1 kg mass is to be dropped from a
height of 61 + 2.5 cm at the intersection of the bar and sample in a controlled manner using a near
frictionless, vertical sliding track or channel with minimal drag on the falling mass. The vertical track or
channel used to guide the falling mass shall be oriented 90 degrees from the horizontal supporting surface.

TR BRSO 2 R TROPE PRI R T b, — 4R 316 BUANER AR B CAE U Oy, NP B4R 15.8 222K +0.1
2K, KEZED 6 K, s Kum R, MoFH K& 9.1 Tw+0.1 TroiEMEMN 61+2.5 Ji
K e PR B ANRR IR S XAk, A — AN LF-050A BEBRI o X v Ei e L) B /) 10 T BT 550 0 m LA
il BEEPIEBSEEM T 5] SN 5K R 5 90 V& .

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the centre of the test
sample. Each sample is to be subjected to only a single impact.

AR WARE, PRSI R P AT I S REHE A O BT 15.840.1 KT I R H NS E .
SNV = AL /G

Test procedure — Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than
18.0 mm in diameter)

MRS B FE CEHTHEATE, LR, B h/AHm S B A S ERNT 18.0 2ZK)
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a

speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of
the three options below is reached.

W H S B TBE AP A FE s, 5 ) BB R, 7255 — AN Hefiuh i B B2 K205 1.5

cm/s. HFEFFEEEEAT, EEHILL N =MiEile —:

(a) The applied force reaches 13 kN + 0.78 kN;

(b) The voltage of the cell drops by at least 100 mV;

(c) The cell is deformed by 50% or more of its original thickness.

(@)iita ) 7715 F] 13 kN £ 0.78 kN;

(b)FEE ) L R B 22/ 100mV;

(c)H ST AR i B JR 46 R FE ) 50% L £ .

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is

deformed by at least 50% of its original thickness, the pressure shall be released.

—HILFRRE S TR 100mV B8l £, sRHETE AR 2D IA R IR G )5 LR 50%, B AT #EER 5 7).

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
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applied perpendicular to the longitudinal axis.

A T B A 2 PSS 2 N e 0 PR TRt s o 410 /A6 7 7 P S M\ S H R Tt e o [ TR FRES B AN 5 A i 2
LI 7 17 it s o

Each test cell or component cell is to be subjected to one crush only. The test sample shall be

observed for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

G BORE S SR AL AL S — U R . IR SESE 6 /N BRI FH 2 i o et ks
A FE O B S A AT
Requirement E3R

Cell and component cells meet this requirement if their external temperature does not exceed 170°C
and there is no disassembly and no fire during the test and within six hours after test.

RO R LA SRR AN 170°C, JF HAEREG IR A ke o 6 /N A Toiidk, Joig k.

T.7. Overcharge it 7 #8

Test method iR 7

The charge current shall be twice the manufacturer's recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:

7 FEL LA A ) 366 T I R B KRR 70 PR BRI P 5 o IR PR e /N FRURS A R
(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum

voltage of the test shall be the lesser of two times the maximum charge voltage of the battery or
22V.

(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.
(@) il P HHE A 1) 70 R R R AN KT 18 AR, a8 P e /) i s I PV i K 7 P P RO P 35 B 22 AR
BN
(b) il R HHE 1) 78 FL L RS K T 18 AR, a6 10 /) R 8 A2 H b e K 7 L L 1) 1.2 3%
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
IS AR EGIR L R AT o AT IR I (] R 24 /N .
Requirement E3R

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

70 F L N R ARG I R A 5 7 R N TR, TERE K.
T.8. Forced discharge 3R,

Test method JiA 5%

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.

BN SE P EGIR B T 5 12V LR A A U AR IOCAE AR A PR VAL A5 T 1) 36 R 45 R ) e R H RO ) 2% i
T .

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size

and rating in series with the test cell. Each cell is forced discharged for a time interval (in hours) equal to its
rated capacity divided by the initial test current (in ampere).

R FRLES 5 — NI 22 DK/ F i L 7 80 R TR DA 1 80 K/ FR T P AL o 5 PRSP T FRL IR 8] CERA2 R )
ST B A E 2 B R ORI W AR 8 i . (AL A
Requirement E3R

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
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test and within seven days after the test.

J5 RS BT F RS A IR G I R T AR 7 R TR, TR K.

V. Test Procedure JiXAFE

Marking
PRIREE

|

Pretreatment
TiiAL#

v v v

Samples of FEfh Samples of FEfh Samples of FEfh Samples of i
B1#~B8# C1#~C10# B9#~B16# C11#~C30#

I

Altitude simulation
i B AR AU

'

Thermal test
I R

y v v v

Vibration Impact / Crush Overcharge Forced discharge

£z i L YA HrEH SiR R

\ 4
Shock

i

A4

External short circuit
A1 R

4

Finished test
5E G
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VI. Test Data if¥iE

T.1. Altitude simulation 7= E#41l

Pre-test 30 /i After test i3 J5 Mass Voltage after

The state of . test/Voltage
cells , Mass | Voltage | Mass | Voltage loss pre-testg Status

R E | WE | RR | R | R g e | AR
) (V) 9) (V) (%) | somi (%)
Full charged 135.838 | 12.445 | 135.837 | 12.433 0.001 99.904 Pass &%

after one
cycle

1 RGN G | B3# | 135.820 | 12435 | 135.817 | 12.422 0.002 99.895 Pass &1

B2# | 135.894 | 12.440 | 135.894 | 12.417 0.000 99.815 Pass 1%

RUR S B4# | 135.846 | 12.443 | 135.846 | 12.428 0.000 99.879 Pass &%

Full charged | B5# | 135.875 | 12.436 | 135.872 | 12.424 0.002 99.904 Pass &%

after
twenty-five B6# | 135.807 | 12.444 | 135.806 | 12.423 0.001 99.831 Pass &#%

cycles
25 RIEH e
RS
Notes 78 : Atmospheric pressure K% 7#:1.013 X 10°Pa, Ambient temperature 3355 E: 21.4°C

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MG, HIBREBIE. R R, RBERAARE K.

B7# | 135.851 | 12.441 | 135.851 | 12.419 0.000 99.823 Pass &%

B8# | 135.819 | 12.438 | 135.819 | 12.425 0.000 99.895 Pass &%

T.2. Thermal test & & iR

Pre-test i3 Hi After test {36 )5 Mass Voltage after
test/Voltage
i pre-test
P RS B || R s | ERR g o e

(9) (V) (9) (V) (%) | BopiE (%)

The state of

cells . | Mass | Voltage | Mass | Voltage loss Status

+
4h

Full charged | B1# | 135.837 | 12.433 | 135.820 | 12.301 0.013 98.938 Pass &%
after one
cycle

1 YEFF G | B3# | 135.817 | 12422 | 135801 | 12287 | 0.012 98.913 Pass #H%

B2# | 135.894 | 12.417 | 135.875 | 12.306 0.014 99.106 Pass 1%

HRAS B4# | 135.846 | 12.428 | 135.825 | 12.297 0.015 98.946 Pass &%

Full charged | B5# | 135.872 | 12.424 | 135.832 | 12.292 0.029 98.938 Pass &%

after
twenty-five B6# | 135.806 | 12.423 | 135.786 | 12.295 0.015 98.970 Pass &%

cycles
25 KA 5
W HUIRES
Notes 78 : Atmospheric pressure K< JE7#:1.013 X 105Pa, Ambient temperature 355 & 21.8°C

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MG, HBREIN. RS R, RBERAARE K.

B7# | 135.851 | 12.419 | 135.829 | 12.308 0.016 99.106 Pass 1%

B8# | 135.819 | 12.425 | 135.803 | 12.299 0.012 98.986 Pass 1%
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T.3. Vibration #zz)

Lithium Battery UN38.3 Test Report

The state of
cells

PR

Pre-test 14 Bij

After test {4 J5

Mass | Voltage
Ji & Lk
(9) (V)

Mass | Voltage
Ji & HLE
(9) (V)

Mass
loss

JRE R K
(%)

Voltage after
test/Voltage
pre-test

W6 e HL /At
KA L (%)

Status
g3

Full charged

135.820 | 12.301

135.819 | 12.282

0.001

99.846

Pass &%

after one
cycle

B2#

135.875 | 12.306

135.874 | 12.285

0.001

99.829

Pass &%

1 RAEI 5 3

B3#

135.801 | 12.287

135.801 | 12.270

0.000

99.862

Pass &%

HUIRAS

B4#

135.825 | 12.297

135.825 | 12.286

0.000

99.911

Pass &%

Full charged

B5#

135.832 | 12.292

135.832 | 12.280

0.000

99.902

Pass &%

after
twenty-five

B6#

135.786 | 12.295

135.783 | 12.276

0.002

99.845

Pass &%

cycles

B7#

135.829 | 12.308

135.829 | 12.284

0.000

99.805

Pass &%

25 IG5
WHUIRAS

B8#

135.803 | 12.299

135.802 | 12.279

0.001

99.837

Pass &%

Notes 78 : Atmospheric pressure K% 7#:1.013 X 105Pa, Ambient temperature 3355 &: 21.6°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MG, HIBREBIE. KM R, RBERAARE K.

T.4. Shock P

The state of
cells

BRI

Pre-test {46 fif

After test R4 5

Mass | Voltage
Jpi & H1 %
(9) (V)

Mass | Voltage
Jii & Lk
(9) (V)

Mass
loss

JRE R K
(%)

Voltage after
test/Voltage
pre-test

W6 HL s/t
KA L (%)

Status
iR

Full charged

135.819 | 12.282

135.819 | 12.259

0.000

99.813

Pass &%

after one
cycle

B2#

135.874 | 12.285

135.872 | 12.270

0.001

99.878

Pass &%

1 KA e

B3#

135.801 | 12.270

135.800 | 12.252

0.001

99.853

Pass &%

HUIRZS

B4#

135.825 | 12.286

135.825 | 12.274

0.000

99.902

Pass &%

Full charged

B5#

135.832 | 12.280

135.829 | 12.266

0.002

99.886

Pass &%

after
twenty-five

B6#

135.783 | 12.276

135.783 | 12.257

0.000

99.845

Pass &%

cycles

B7#

135.829 | 12.284

135.828 | 12.272

0.001

99.902

Pass &%

25 A5
i IR A

B8#

135.802 | 12.279

135.802 | 12.261

0.000

99.853

Pass &%

Notes 78 : Atmospheric pressure K< JE5#:1.013 X 105Pa, Ambient temperature 35 E: 22.1°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

AR N1 AN

MG, HIBAREBIE. RS R RBERAARE K.

Report Number #4547 5:231240090401-13
Report Authentication Website iz 15 75 1] i 1:: www.nrccsafety.com

Page 11 of 17 25 11 73t 17 Wt
Tel: 86-755-27322216




/7/) Lithium Battery UN38.3 Test Report
NRCC

T.5. External short circuit #3585 #%

The state of cells No. External Peak temperature(C) Status
FERES TAS) PRV 3% T e e Ui FEE(°C) EP S

B1# 114.7 Pass &%

Full charged after one Bo# 113.9 Pass &%
cycle

1 IRAEFE 9 RS

B3# 115.6 Pass &%

Ba# 114.3 Pass &t

B5# 115.2 Pass &

Full charged after B6# 115.5 Pass 2k
twenty-five cycles

Ve (TR 533 R 116.2 N
25 Yk Rk | BTH Pass
B8# 115.5 Pass &%

Notes JER: Atmospheric pressure K5 JE5%:1.013 X 105Pa, Ambient temperature 3355 EF: 21.4°C
There is no disassembly, no rupture and no fire during the test and within six hours after test.

L AE T T AT RS 6 /N AR IA . R, R

T.6. Impact # i
The state of cells No. External Peak temperature(C) Status
FEAIRES EERSE Pt 2 T ¢ v T FEE(°C) EP S
C1# 101.9 Pass &%
50% charged after C2# 104.5 Pass &%
1 mg;e;gfcﬁ/o o | O 106.8 Pass #H
K& C4a# 110.3 Pass & 1%
C5# 108.1 Pass & 1%
Coe# 112.6 Pass & 1%
50% chgrged after C7# 109.2 Pass &%
2;";’;;;;;'};:‘;{;':; | co 111.4 Pass #H
K& Co# 114.7 Pass &%
C10# 117.0 Pass &%

Notes JER: Atmospheric pressure K5 JE5%:1.013 X 105Pa, Ambient temperature FF#5iE % : 22.0°C
There is no disassembly and no fire during the test and within six hours after test.

B TE MR ARG 6 /NEE YRR, Rtk .
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T.7. Overcharge it 7 B8

N/A AiEH

T.8. Forced discharge i&#ijH H,

Lithium Battery UN38.3 Test Report

The state of cells

PR

No.
s

Status
g3

C11#

Pass &#&

C12#

Pass &#&

C13#

Pass &%

C14#

Pass &%

Full discharged after one cycle

C15#

Pass &%

1 IR e A HUIR A

C16#

Pass &%

C17#

Pass &%

C18#

Pass &%

C19#

Pass &#&

C20#

Pass &#&

C21#

Pass &#&

C22#

Pass &%

C23#

Pass &#&

C24#

Pass &#&

Full discharged after twenty-five
cycles

C25#

Pass &%

25 AR B A ORIRAES

C26#

Pass &%

C27#

Pass &%

C28#

Pass &%

C29#

Pass &%

C30#

Pass &%

Notes 78 : Atmospheric pressure K< % 3#:1.013 X 105Pa, Ambient temperature 3355 % : 23.6°C
There is no disassembly and no fire during the test and within seven days after the test.

USRS AT S 7 RRIEER, RikEK.
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VII. Conclusion %5i

Lithium Battery UN38.3 Test Report

WA H

Test item Sample number

Test reference

Nixz%

Conclusion
“Eib

Altitude simulation
5 5 AL

Thermal test

IR 1

Vibration
Rzh

ik

External short
circuit

A E e

United Nations Manual of Tests and
Criteria, part IlI, subsection 38.3.4.1
B GRIGFERE T R4y,
% 38.3.4.1 71

Pass

ik

United Nations Manual of Tests and
Criteria, part 1III, subsection 38.3.4.2
BeA B GRIGAARMETF Y SR 4y,
%5 38.3.4.2

United Nations Manual of Tests and
Criteria, part 1III, subsection 38.3.4.3
BeA B GRIGAARMETF Y S ITER 4y,
%5 38.3.4.3

United Nations Manual of Tests and
Criteria, part 1III, subsection 38.3.4.4
B B GRIGAARETF Y SR 4y,
%5 38.3.4.4 1

United Nations Manual of Tests and
Criteria, part 1III, subsection 38.3.4.5
BeA B GRIGAARMETF Y SRSy,
%5 38.3.4.5 1

Impact/Crush
LA

United Nations Manual of Tests and
Criteria, part 1III, subsection 38.3.4.6
B B GRIGAARETF Y SRSy,
%5 38.3.4.6 1

Overcharge

HETEH

United Nations Manual of Tests and
Criteria, part III, subsection 38.3.4.7
BeA B GRIGAARETF )Y BSR4y,
%5 38.3.4.7 1

Forced discharge

i fil] FCHL

C11#~C30#

United Nations Manual of Tests and
Criteria, part III, subsection 38.3.4.8
B GRIGFERETF MY R4y,
% 38.3.4.8 71

Pass

ik

The submitted samples were complied with the stated requirements of United Nations Manual of Tests

and Criteria, part III, subsection 38.3, the test result is qualified.

Zer I, FEAZ ARLIRE R AT A A B GRIGAIFRAE T M) SHIIES 70 55 38.3 *WHUER, KLlS5 1B N &%
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//7-7 Lithium Battery UN38.3 Test Report
NRCC
VII. Photo of The Sample HMEH
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Lithium Battery UN38.3 Test Report
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/-7/) Lithium Battery UN38.3 Test Report

Important Notice

1. This report is invalid until signed by the approver and sealed by the NRCC (Shenzhen) Safety
Technology Co., Ltd. (Hereinafter referred to as "the Laboratory").

KRS T H NS T B E I GRID Z2RHARAR (BURRFR “S2E" ) BE IR
2. This report is invalid with any unauthorized alternaton, forgery, falsification or partial replication.

K Od. Sk, MER. #oZHTIER.

3. This report is only valid to the test conclusion under the precondition that client submitted real
entrusted materials and samples, and the test conclusion result is not relevant with other materials
sharing same name or congeners.

AR A BAS I A5 AN AE ZSHE T $E S I ZAE BORVFIAE i ELSE SO0 T ARG Rl 258 S5 FF S A4 PR &

FoAth [R) 26 o o ar I 45 18 785K -
4. When significate changing of manufacturing process, materials, components, or other factors of
the battery may change its hazard classification, this battery should be identified again; If relative
regulations or standards update, the conclusions may change, and the batteries should be
identified again.

WV R TEL MR AR RA BRI, Alae i et R A DR, B kT
RO s AR 5 BT VR bR AR AR, ARG8T RE R AR AR, N EE B A TAR I
5. Objections to the test report must be submitted to the Laboratory within 15 days.

PR A RV BRI 2 HE 15 RN SRR =Rt .

6. Should there be any inconsistencies between Chinese and English content in this report, the
Chinese version shall prevail.

AR SN A H A B0, DL SC B9
7. Visiting www.nrccsafety.com, or contact us by telephone, email could check report authenticity.

Al 7] www.nreesafety.com, BB HE . HIBE RS B .

******End of Report *&% %Eﬁ******

NRCC (Shenzhen) Safety Technology Co., Ltd. i Q&I Z4RHTARA A

Building A, No. 2, Tengfeng 5th Road, Fuyong, Bao'an District, Shenzhen

DRI 2 X AR K BB £ T 2 5 AFR Page 17 of 17 $E1753L 1771
Report Template Number $§ 2 45 2 = : NS-TR464-0 Version Date #54k H #1: 2022-10-09




